For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 70

Z48

18 HP Air Intake And Filter

AR
/ \ /”/
W\
N ,ﬂ/ / //
Amwwvvhou_ /thJHHHHFh“d
'v \ \\ \ \ \“ \\
[ , \\ / \ \
! \ \
o 4y \\ , “ \

<t

L0

/xmmmm

Illlh

| rm—

R J

X

l~Hn
\

mu“._

—
-—

..
R n

\o
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

18 HP Air Intake And Filter

Page 2 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-753-11 1 Kit, Air Cleaner Cover (Includes 2-3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-041-27 1 Gasket, Air Cleaner Cover Knob
4  KH-12-100-01 1 /P Wing Nut
5 KH-52-082-04 1 /[P Cover, Air Cleaner Element
6 KH-45-083-02 1 S Element, Air Cleaner
7 KH-45-083-01 1 S Precleaner, Element
8 KH-24-032-04 1 Seal
9 KH-24-054-02 1 S Elbow, Air Cleaner
10 KH-24-041-14 1 /P Gasket, Air Cleaner Base
11 KH-24-041-01 2 /P Gasket, Intake Manifold
12 KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
13 KH-24-164-06 1 Manifold, Intake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 70

Z48

18 HP Blower Housing And Baffles

//
\
o N\ =
- A} . N/
s -
[ve] I-—J\lllllll\L.m ”WMIWHHH.:I,/ - .nlmrv,lllluv \
Sm——R m ‘
,/ Z m,@ ] “w‘,,,y..// L I
\ mw o~ / \‘.nii T .x_.\\ o Mr. \
\ ¢ AT
\ - S ..AHA/
"~ //,f
y e \\._‘V_
wav \\\t
\x‘ v \\ / P r~en N ™ //”/ riy \\\\
ey’ / 7 ,i,,,ﬂ// N\ s -
77NN\ R A,
/ \ w0
/A W\
[ ] ﬂ
. _IL
\ :
™ ,,_/ ,A..._ ©
,/ o
# <t

— \14.

L2
____ b~ @

»

N I

P o) N,

.‘..; |
A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 4 of 70
18 HP Blower Housing And Baffles
Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-83 1 S  Housing, Blower (Incl 2 thru 5)
2 KH-24-100-01 3 Nut, Plastic
3  KH-25-086-43 1 Screw, Set
4  KH-25-139-16 1 Plug, Button, 9/16
5 KH-24-100-02 2 Nut, Plastic
6 KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
7 KH-M-0545016 5 S  Screw, Hex Flange, M5 x 0.8 x 16
8 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
9  KH-24-146-07 1 Plate, Backing - #2 Side
10 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
11  KH-24-146-08 1 S  Plate, Backing - #1 Side
12 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
13  KH-24-063-29 1 Baffle, Valley
14 KH-24-063-30 1 Baffle, Cylinder Barrel - #1 Side
15 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10

WWW.mymowerparts.com



Page 5 of 70

L0

)

y gm mm T

|

& 7 _, |
Wy (&L

e8]
[a¥

~

\,IJ,.II.

T

\ 4
2l
) O B

/ q
- LM\ v ...:Jw/_ ) [ e
o))
Y]

___/,1\ e

rL | mm,_l uv -

-7 \\Mm.m wwmv
==l

7?% A

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\\
!
\\
/
~1
®
&
(4}
o
I
"\
e
N
A“,:nw_v (v < i e

18 HP Crankcase And Crankshaft

Z48

I~

-~

,.r
2D

[en]
77N | AN
\A‘ { N N d
k”” w? | ﬂ,.m Hmmm\
Mxn_.‘”””” .ummw
\ mw m
\ “__..szan'
/ |
o »

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 6 of 70
18 HP Crankcase And Crankshaft
Ref#  Part Number Qty S/P/F  Description
KH-61542 1 Engine, Complete
KH-24-522-10 1 S  Short Block
KH-24-782-05 1 Miniblock
1 KH-24-032-01 1 S  Seal, Front Oil
2 1 Cylinder Block (USE: Miniblock )
3  KH-24-294-03 1 S  Fitting
4  KH-12-380-17 6 S  Pin, Locating Dowel
5 KH-24-067-09 2 S Rod Ass'y, Connecting, Std
KH-24-067-10 2 Rod Ass'y, Connecting, .010 Under
6 KH-24-874-01 2 S  Piston w/Ring Set, Std (Incl 7-8)
KH-24-874-02 2 S  Piston w/Ring Set, .010 Over
KH-24-874-03 2 S  Piston w/Ring Set, .020 Over
7  KH-24-108-01 2 S Ring Set, Std
KH-24-108-02 2 S Ring Set, .010 Over
KH-24-108-03 2 Ring Set, .020 Over
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-12-422-09 AR S  Shim, Crankshatft, .032 (Red)
KH-12-422-13 AR S  Shim, Crankshatft, .040 (Black)
KH-12-422-07 AR S  Shim, Crankshatft, .028 (White)
KH-12-422-08 AR S Shim, Crankshatft, .030 (Blue)
KH-12-422-10 AR S  Shim, Crankshatft, .034 (Yellow)
KH-12-422-11 AR S Shim, Crankshatft, .036 (Green)
KH-12-422-12 AR S  Shim, Crankshatft, .038 (Gray)
10 KH-24-012-05 1 S  Camshaft
11  KH-52-139-09 1 S  Plug, Cup
12 KH-M-0545010 2 /P Screw, Breather Reed Retainer M5 x 0.8 x 10
13 KH-24-018-04 2 Retainer, Reed
14 KH-24-402-05 2 S Reed, Breather
15 KH-12-153-01 1 S  O-Ring, Lower Ol Fill Tube
16 KH-24-126-19 1 Bracket, Oil Fill Tube
17  KH-12-123-04 1 S  Tube, Oil Fill
18 KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
19 KH-12-153-02 1 S  O-Ring, Upper Oil Fill Tube
20 KH-24-038-04 1 S  Dipstick Ass'y
21  KH-25-755-13 1 /P Kit, Oil Fill Cap
22  KH-12-153-03 1 O-Ring, Dipstick
23  KH-12-380-04 1 Pin, Hitch
24  KH-M-631005 1 /P Washer, 6mm
25 KH-12-032-01 1 Seal, Governor Cross Shaft
26  KH-X-25-102 1 S  Washer, 1/4
27  KH-24-144-01 1 Shaft, Governor Cross
28  KH-24-014-42 1 S  Crankshaft (Includes 29)
29  KH-52-139-09 1 S  Plug, Cup
KH-24-755-03 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

[79]

/ \

Page 7 of 70

\
ruﬂw .uvv nwnn”””unnnummunnn“”nu. /

ﬂl[.-‘\ (o)

an - /
N\ = ,.w s
N\ AN L i o

i.....w p——— 1... \ 3
CnlllrD, / /

\|||||||..n\

’
A, s} Mm} /&M,\ v, Va3 4 .uﬂum“v

|.‘,u

[ u,.

[t

a V h(u
g E V NG\ L=
w
0 \‘_
!
, \ \
 —
P )A”HHHH“H"HU,
[4a)
™ SANOE
\ /
r Y,
/ 3 m..muunmu,\iu\ / )
\ \u.nunuuunuun !
// \\ (] %\v D
AV
/x “\ -~ \“V e v
i S w2 s
\\\ /, / |\m\\ d ﬁww - M \\.4 Pl am. ~
— \\ \ \\\ \\ \\
(¢D) \\ // \\\ \\ \\
< " o & e #
© - ]
o o~ _
o N o
d ™
S e TN
c o~ o o B
< == P R IR Ny
= // e o
4 2 o W7
> aEh Afp— nA_ -
©
V ﬁ— ..‘T...lt...l! e \.JAIIIIIIIIIJ 'Y
R = o — b
g mally: oo p@ |#
b3 N ol e / /
I o) .nwv W o omaT T 1. Nl
- & g e
© 4 ,_ RN
Im (A’f\\ \\ _— £
h o ‘\ ’
O o o
Dl q ) o)
I
0 -
<F o {s} --..iLuw
Z e - &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 8 of 70
18 HP Cylinder Head, Valves And Breather

Ref#  Part Number Qty S/P/F  Description
1 KH-24-033-03 1 Cover Kit, Breather w/Gasket
2 KH-24-041-23 1 S Gasket, Breather
3 KH-24-096-15 1 Cover, Breather
4  KH-M-0645020 4 S  Screw, Hex Flange, M6 x 1.0 x 20
5 KH-12-351-01 4 S Lifter, Valve
6 KH-24-755-66 1 /P Kit, Valve Train (Incl 7, 10, 11)
7  KH-24-411-05 4 /P Rod, Push
8 KH-24-041-08 2 S  Gasket, Cylinder Head
9 KH-24-318-12 1 S Head Assembly, #2 Cylinder
10 KH-25-186-01 4 /P Arm, Rocker
11  KH-24-599-01 4 S  Pivot, Rocker Arm
12 KH-M-0640034 4 /P Screw, Hex Flange, M6 x 1.0 x 34.4
13 KH-12-086-16 8 S  Screw, Hex Flange, M10 x 1.5 x 90.8
14  KH-24-755-74 1 S  Kit, Valve Cover (Incl 15-16)
15 KH-24-153-16 1 S O-Ring
16  KH-24-086-32 4 Screw, Shoulder
17  KH-24-445-01 1 S  Strap, Lifting
18 KH-24-016-01 2 /P Valve, Exhaust, Std
KH-24-016-02 2 Valve, Exhaust, .010
19 KH-24-017-01 2 /P Valve, Intake, Std
KH-24-017-02 2 Valve, Intake, .010
20 KH-24-032-05 2 S  Seal, Valve Stem
21 KH-235011 4 S Retainer, Spring
22  KH-24-089-02 4 /P Spring, Valve
23  KH-12-173-01 4 /P Cap, Valve Spring
24 KH-12-755-03 4 /P Kit, Retainer
25 KH-24-318-11 1 S Head Assembly, #1 Cylinder
26  KH-24-755-76 1 S  Kit, Valve Cover - Breather (Incl 15, 16, 27)
27  KH-25-313-02 1 S  Grommet, Rubber
28  KH-24-755-57 1 S  Kit, Breather Separator (Incl 27, 29 32)
29 KH-M-0545016 2 S  Screw, Hex Flange, M5 x 0.8 x 16
30 KH-24-445-02 1 Strap, Breather
31 KH-24-126-44 1 Bracket, Breather Separator
32 KH-24-112-12 1 Spacer
33  KH-24-294-01 1 Fitting
34  KH-24-326-03 1 Hose, Flexible

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 70

Z48

18 HP Electric Start

/
|1mu\“r\
A >
«
'/ ffgrrkynn..i:\mum g
Ammu\
! | P~ ,un_
N\ _ N
Mrrl o e - o ..... "
” ﬂ\\@.m (M (90 NN
\\ \.\ , .G\bm = awil/e
N &g
© \; i Eﬁ_c
\ \___ o] / h,‘u;,--...-..ﬂ ..
/ / 4
/ \ .,_m
¥y) / g

Q0

:

) D B
ﬁ

/flnn.h lllulIl

(L]
aY] -

g - )

. K\ \ .II_
T
\

_
,,.u_m )

&

Q

<

2

xow ~ =

o]

:

o

=

Y 7 _."_“mg >

m\, & -

) a2\ A a _ .
_...._ Jc Z N --\\‘ |
-/ el

/
/
/
)

- c nu
-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

18 HP Electric Start

Page 10 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange, M8 x 1.25
2 KH-M-839080 2 S  Screw, Hex Flange, M8 x 1.25 x 80
3  KH-12-098-03 1 S  Starter, Solenoid Shift (Incl 4 thru 18) (Nippon
Denso)
4  KH-12-081-02 1 Drive, End Cap
5 KH-52-100-10 2 Nut,
6 KH-12-090-10 1 Lever, Starter Drive
7  KH-24-755-84 1 /P Kit, Starter Repair
8  KH-52-435-02 1 /P Solenoid
9 KH-52-100 09 1 Nut
10 KH-12-239-01 1 Drive, Pinion
11 KH-12-170-03 1 Armature
12 KH-12-471-01 1 Frame
13  KH-52-221-01 1 Kit, Brush (Incl. 15)
14  KH-52-323-03 1 Holder, Brush
15 KH-52-089-09 4 Spring, Brush
16 KH-52-168-01 1 Insulator
17  KH-52-211-05 2 Bolt, Thru, M5 x 0.8 x 99
18 KH-12-301-01 1 Commutator, End Cap
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-435-05-S 1 S  Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 11 of 70

18 HP Engine Controls

Z48

(Vo] [{o]
, . 1
ol " ' N\ ,/ - /
..,ll A / . N H
. - N . Auxw & & \.v,/ / -
/// // nw;“iﬂv /elw. _/ ' IIIII v vuw |
\ . h
J.%v \ / ‘
A ) / |
o ” I: / \\ "_
e muf A@Z c' { m__n v | \
® /) /
- v \
- / \
\‘\\\\\ Qu\ m v.\“
v/
.
e ‘._muau Amvwmxm.. 1 \\
w / \\ \
&
M
.ﬂ&“ﬂﬂl)ln-nnlnﬂ_-lﬂl —
;mv e —
\,__—
\\ F..mmlld e Y .HW!
o / g
/ ’ \“\“
u..\ m“\“\
o~ “_\\\n\“ A
Aw._“.
y D A
e
\\\ ’
o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

18 HP Engine Controls

Page 12 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-SM-0642025 1 S  Screw, Hex Flange, M6 x 1.0 x 25
2 KH-24-090-14 1 /P Lever, Governor
3 KH-M-0641060 1 S  Nut, Hex Flange, M6 x 1.0
4  KH-24-089-01 1 Spring, Linkage
5 KH-25-158-08 1 /P Bushing, Linkage Retaining
6 KH-24-079-04 1 Linkage, Throttle
7 KH-25-158-11 2 /P Bushing, Throttle Linkage
8 KH-24-086-06 2 Screw, Phillips Hd 11-16 x 3/4
9 KH-M-0446030 1 S Nut, Hex, M4 x 0.7
10 KH-M-0647060 3 Nut, Hex Lock, M6 x 1.0
11  KH-24-090-09 1 Lever, Throttle Control
12 KH-M-0401030 1 S  Screw, Hex Cap, M4 x 0.7 x 30
13 KH-X-25-72 3 Washer, 1/4
14  KH-24-089-20 1 Spring, Throttle Shaft
15 KH-M-0545016 2 S  Screw, Hex Flange, M5 x 0.8 x 16
16 KH-12-237-01 2 Clamp, Cable
17 KH-M-0639016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
18 KH-24-126-59 1 /P Bracket, Control
19 KH-25-431-01 1 Spacer
20  KH-24-090-20 1 Lever, Choke
21  KH-X-25-52 1 S Washer, 1/4
22 KH-277341 1 Washer, Spring, 3/8
23  KH-24-079-10 1 Linkage, Choke
24  KH-24-144-11 1 Shatft, Throttle
25  KH-24-126-17 1 S  Bracket, Throttle Shaft
26 KH-M-0645016 1 S  Screw, Hex Flange, M6 x 1.0 x 16
27  KH-24-112-10 1 Spacer
28 KH-24-090-12 1 Lever, Throttle Control
29  KH-24-089-15 1 /P Spring, Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 70

Z48

18 HP Fuel System

A
a,
/

/

€= R,
"/

% ..Uw.lu\
O e
\7
\
\
\

-
/:r,_hu

e
\
/, V7AnS
, & ! &/ / =
&
_,r.. 4
{ /5
}.Hum.nm A

A \Q, ---)m

“V -

) [

Emux

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

18 HP Fuel System

Page 14 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-853-22 1 Kit, Carburetor w/Gaskets (Includes 2 thru 5)
2 KH-24-041-15 1 Gasket, Carburetor
3  KH-24-041-14 1 /P Gasket, Air Cleaner Base
4  KH-24-126-29 1 Bracket, Throttle Stop
5 KH-M-0259006 1 Screw, Throttle Stop
6 KH-M-0629128 2 Stud, M6 x 1.0 x 128
7 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
8 KH-X-426-9 6 S Clamp, Hose
9 KH-24-353-03 1 Fuel Line 10 5"
10 KH-47-154-01 1 S Clip, Cable
11 KH-24-086-12 2 Screw, Hex Cap, M6 x 1.7 x 18
12  KH-24-393-04 1 S  Pump, Pulse Fuel
13  KH-24-100-01 2 Nut, Plastic
14  KH-24-353-11 1 Fuel Line 11.5"
15  KH-25-353-15 1 Fuel Line 3.5"
16  KH-25-050-03 1 S  Filter, Fuel
KH-24-757-18 1 S  Kit, Carburetor Repair w/Gaskets
KH-24-757-19 1 /P Kit, Choke Repair w/Gaskets
KH-24-757-20 1 Kit, Gasket
KH-24-757-22 1 /P Kit, Solenoid w/Gaskets

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 70

Z48

18 HP Ignition, Electrical And Flywheel

>~

u

/
/
\‘

/

re

A I..I 3
huuuw. \
-1nw-=qﬁ\

.q.l-\
~annp

-~

_.nvz..

?

IIL

[/}
T

\‘

i
o

.,.."

._?.
w,..\

ch

\

<t -
TN

u,ﬁ

e

e

.,._..ﬂmmuw

- kw...uu

e Ches IA

-~-—-
>~—-

4
W

L...

)
4

Vid
_.hl "l:i
. o nuw
A)A._mmnv !
y2":f
u__n Ny
™ ¢
© ™~ \ \m
TN \\\\
//. \a“\
W, .....w A\\
L,
Vetipre J m_ m
\ .,u_
=- ‘\ | m
“.nnnu-, ._fr(“ ..w.
g
=
\“““

e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48
18 HP Ignition, Electrical And Flywheel

Page 16 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0603100 4 Screw, Hex Cap, M6 x 1.0 x 100
2  KH-X-25-53 4 Washer, .266 x .5
3 KH-24-162-25 1 S  Screen, Grass
4  KH-24-141-06 1 Ring, Support
5 KH-24-112-14 4 Spacer, Grass Screen
6 KH-24-468-11 4 Washer, Spring, 10mm
7  KH-24-157-01 1 S Fan
8 KH-12-086-14 1 Screw, Hex Flange, M10 x 1.5 x 46
9 KH-12-468-03 1 /P Washer, 3/8
10 KH-X-42-15 1 /P Key
11  KH-24-025-04 1 S  Flywheel
12 KH-25-403-03 1 S  Rectifier/Regulator
13  KH-X-25-92 2 Washer, 3/16
14 KH-24-086-18 2 Screw, Phillips Hd, 11-16 x 7/8
15 KH-236602 1 S  Connector, Rectifier/Regulator
16  759-3336 2 /P Spark Plug
17 KH-M-0548025 2 Screw, Hex Cap, M5 x 0.8 x 25
18 KH-24-085-03 1 S  Stator, 15 Amp
19 KH-235173 1 Clip, Cable
20 KH-25-155-06 1 Connector
21  KH-48-154-02 1 Clip, Cable
22  KH-X-25-63 1 /P Washer, 1/4
23  KH-24-584-01 2 S  Module, Ignition
24  KH-M-0545020 4 /P Screw, Hex Flange, M5 x 0.8 x 20
KH-24-176-41 1 Harness, Wiring Not Shown
KH-24-176-50 1 S Harness, Wiring Not Shown
KH-24-518-09 1 Wire Lead (green-19-1/2") Not Shown
KH-24-518-07 1 S  Wire Lead (violet-36-1/2") Not Shown
KH-25-518-28 1 S  Wire Lead (black-4") Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 70

Z48

18 HP Oil Pan And Lubrication

e

QY]

o
at
N,

T &N
™ //,. A mxw--...----d?ﬁ,,/,n.ML nﬂ.,/
\ /./ TN
/I ////
1
) o N
M “! .//
\
"
.n .!// 5/ \\1..i!inlu.i!,,//av,
A N . / — \ <t
:“_WM..WW va,ﬂ_ﬁu A.. / \mw_ftv.--... // -
OR) /AN N
) ys / /0 NN\
,,.mum 4 &__\...HHVVQM\W.._I A”//
/N AN
T Vay -~
(2 A Fr
\ mm..mummu ~ \“m \“““\ ‘(m uum\. /0. _V.JHUM/
_ A=A .
8\ A.u.”/mm.n!i..ﬂ A\ /V, _///..Annvw..,”i
_ N
P ,m tﬂ-,.‘mn”um,,v -
6 -
IMv mnM.@nw‘ 3 Il.\. HWL “.IIII = w0
_’ S / /Arammn \Aw. v,\ ‘\ma_&un-,\\\\:
pr/ -
© L8]0/ =,
=~/
/
P p—— 4 m. o

N O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

18 HP Oil Pan And Lubrication

Page 18 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
2 KH-M-631005 2 /P Washer, 6mm
3  KH-24-199-07 1 Pan Ass'y, Qil (Incl. 4 thru 10)
4  KH-24-393-08 1 S  Oil Pump Ass'y (Incl. 5)
5 KH-24-123-05 1 Tube, Oil Pickup
6 KH-25-162-07 1 Screen, Ol
7  KH-24-043-12 1 /P Gear Kit, Governor w/Pin (Incl. 8)
8 KH-12-380-01 1 /P Pin, Governor Regulating
9  KH-52-448-02 1 S  Tab, Locking
10 KH-12-144-02 1 Shaft, Governor Gear
11  KH-24-153-08 1 O-Ring
12 KH-X-75-32 1 S  Plug, Hex Cntrsk, 3/8
13  KH-24-755-52 1 Oil Cooler Kit (Incl. 14 thru 17)
14  KH-24-041-29 1 Gasket, Oil Filter Adapter
15 KH-24-402-02 1 Reed, Oil Relief
16 KH-M-0448010 1 Screw, Hex Flange, M4 x 0.7 x 10
17 KH-24-136-03 1 S Nipple, Oil Filter
18 KH-12-050-01 1 S  Filter, Oil
19 KH-52-032-08 1 S Seal, Oil (PTO End)
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45
21 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
22  KH-52-139-02 1 /P Plug, Hex, 3/8
23  KH-52-099-06 1 S  Switch, Oil Pressure

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 70

Z48

48" Deck Assembly

o A
) !.im /(\ )
P A /

N,

Yo ﬂﬂ.//ﬂﬂk / /

o

\ \
/ o k

AUMWK .....

/ .

-/ / “ ™

(¢0] CW \ \N//I / _mﬁ“ “%
- by e

e

«
/!.ki))lw

l'uu

N

[qV] A/
B 4 AN /”/
N ,/ \M@A/ m £\
o O Nm @/ » \ A
+ (@ r Ay
s N x 8odl 1\
< ,./I.//lr\ﬂ \X “ .mv /VA Ve AVMW/ / ””M”, P M"
7 Wl e N\ W
/\\ : hM \\\ mev_/ W”/ ,ﬂ/
A Vm..“-_amw-g ' \mw/” //
|||||||| Lo /..&Imwnyl \h .Ai m-..‘ ||M ”/ ...\/
...... RO NS
e/ /W ” ”%HW--“VW

A,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

48" Deck Assembly

Page 20 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0150 1 Guard, Finger CODE: 0498
2 603-0154 1 Bar, 48" Front
3 603-0348 1 Housing Ass'y, 48" Mower Deck CODE: 0498
777-1426 1 S Label, Danger, Top Rt. of Deck
777-9192B 1 S  Label, Deck Safety, Top Lt. of Deck
4  603-0350 1 Bracket, Rear Hanger RH CODE: 0498
5 603-0351 1 Bracket, Rear Hanger LH CODE: 0498
6 634-3159 2 /P Wheel Ass'y, 5" Deck [Includes Ref Nos 39 &
42 (Qty 2)]
7  703-2091A 1 /P Bracket, Front Roller CODE: 0498
8 703-2161 1 S Baffle, Rear Inner
9 703-2392 1 S  Bracket, Chute Mtg.
10 703-2410 2 Bracket, Deck Wheel CODE: 0498
11  703-2430 1 Bracket, Front Deck - RH CODE: 0498
12 703-2683 1 S  Spacer, Rear Deck Hanger Bracket
13  703-2767 1 Bracket, Front Deck - LH CODE: 0498
14  703-2791 1 Plate, Idler Support
15 703-2816 1 Cover, Belt- RH CODE: 0498
16  703-2817 1 Cover, Belt- LH CODE: 0498
777-5607 1 Label, Belt Install - Under Cover
17  703-2929 2 S  Link, Deck Support CODE: 0498
18 703-2988 1 S Plate, Support
19 710-0944 2 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
20 710-3001 4 /P Screw, Hex Cap, 3/8-16 x .88 GR5
21  710-3034 4 /P Bolt, Carriage, 3/8-16 x 1.25 GR5
22  710-3168 5 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
23  710-3178 17 /P Bolt, Carriage, 3/8-16 x .75 GR5
24  711-1103 1 Pin, Roller
25 711-3314 1 S Pin, Roller, 1/2 x 7.31
26  711-3318 1 /P Hinge Pin
27  712-0431 33 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  714-0115 4 S  Pin, Cotter 1/8 x 1.0
30 715-3003 2 /P Pin, Spirol Spring, 3/16 x 3/4
31 720-0241 2 S Knob, Wingnut, 5/16-18
32  731-3005 7 /P Roller, Front & Rear
33 731-3131 1 S  Deflector, Plastic Chute
777-1584 1 S  Label, Danger Cut Finger
34  732-0395 1 S  Spring, Extension
35 732-0802 2 Spring, Compression
36 732-3070 1 S  Spring, Torsion
37 736-0160 4 S  Washer, Flat, .536 x .93 x .05
38 736-0231 1 S  Washer, Flat, .344 x 1.125 x .12
39 737-0280 2 S  Grease Fitting
40  738-0296 1 S  Bolt, Shoulder, .437 x .268:5/16-18
41  738-0380 1 S  Bolt, Shoulder, .50 x .267:3/8-16
42  741-0487A 4 S  Bearing, Flange
43  747-3013 2 /P Pin, Mower Support
44  T747-3297A 1 /P Rod, Deck Support
45  747-3306 1 Rod, Idler Spring Mtg
46  750-3119 2 /P Spacer, .406 x 1.0 x .38
47  750-3193 2 /P

WWW.mymowerpar

SArTS.com



Page 21 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

48" Deck Drive And Spindle Assembly

Z48

2
cong %2 = 28y B8R T I BE B \ F
W , _ _ ‘¢ \ \ / / ‘

y— /T\ ﬁ// mm /_5 v / L // / y A\Mﬂ ,V | ] \\ \\ 1_\
5 0 g% ) \wm-@h @ 00GQ@E Q) )))00ee 00
- 4 /Lw
/mumju \\\ \

\\\\\
/

4V} <t

/|

/

/A
e N
\ \‘.V. i }.J o,
~ d—ol--{1'-€)
\“\.) grm/ r\ ﬂ MN jo] AMVh n—lu
AN \\\ .|../Aww_ .._\ A),.” - <t “ ] N.
»/”/ / \\\ o J w / /
”,/ \\\ i \\ \“\ y \
Y N0 e om o NS
AN /\ \ T 4 /W S
N\ \ / 1 / /ﬂ / 9\\ _mv e s
\/ P
\J ) i
V/
B _A_.w ) ,”W \n\qw s _ [JN ) on d E AHHHWHUHHV
smmm,/,/ o oM Cr; 3 - X ¢ i
\\ /ﬂwmw/ _..ymﬂmm#|¢ww9,m “TS}LHA m \fl
““ N AN \\ N - .v . \ SR
v Y e
wm---\n, © 3 & N_\WA\\ " )
W\ \ AN/ l | = _..mw
5 AR AN SV e /A S e
4 hEEe T = = O e A T AU AR W O —— <9 :\ C i e }
AV \V//J/1/ - B / / N ) \_
| \ e < | A/ \ -
[\ T \ /0N )
/ /[ \| N
I / /o \\ o O N o
0w m. A N “mw ~ <t M
N «

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

48" Deck Drive And Spindle Assembly

Page 22 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0043A 3 S  Spindle Ass'y, Complete
2 603-0326 2 Bracket, Belt Cover Support CODE: 0498
3 603-0362 1 S  Pulley Ass'y, 5" Idler [Includes Ref No 47 & 49
Thru 53]
4  603-0406 1 Pulley Ass'y, 5" Idler [Includes Ref No 48 8 49
Thru 53]
5 603-0407 1 Pulley Ass'y, 5" Idler [Includes Ref No 46 & 49
Thru 53]
6 603-0469 1 S Arm Ass'y, Idler [Includes Ref No 39 (Qty 2)]
7  619-3022 3 Spindle Housing
8 703-2178 1 S  Cover Plate, RH Side
9 703-2179A 2 S Cover Plate
10 703-2184 3 /P Cup, Spindle Top
11  703-2185 3 S  Cup, Spindle Bottom
12 703-2849 1 S Channel
13  710-0615A 1 /P Screw, Hex Cap, 3/8-16 x 5.0 GR5
14  710-0693 1 /P Screw, Hex Cap, 3/8-16 x 4.5 GR5
15 710-0902 1 Screw, Hex Cap, 3/8-24 x 3.75
16  710-3005 9 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
17  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
18 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75 GR5
19 710-3252 3 Bolt, Hex Head, 3/4-16 x 6.0
20 711-3342 3 /P Shaft, Spindle
21  712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
22  712-0431 21 S  Nut, Hex Flange Lock, 3/8-16
23  712-3019 1 S Nut, Hex, 7/16-14
24  712-3054 1 /P Nut, Hex Top Lock, 3/8-24
25 712-3078 3 /P Nut, Hex Flange, 3/4-16
26  721-0385 6 S Oil Seal
27  732-0942 1 Spring, Extension
28  736-0171 1 S  Washer, Lock, 7/16
29  736-0227 2 S  Washer, Flat, 3/8 x 1.5 x .134
30 736-0258 5 /P Washer, Flat, .385 x 1.0 x .135
31 736-0316 1 S  Washer, Flat
32 736-3014 3 /P Washer, Flat, .78 x 2.0 x .105
33  736-3015 1 S  Washer, Flat, .469 x .875 x .105
34  737-0280 4 S  Fitting, Grease
35 738-3108 1 /P Shoulder Bolt
36  741-3050 6 S  Cup, Bearing
37 741-3051 6 S Bearing, Cone
38  741-3052 3 S  Spacer, Bearing
39 741-3063 2 Bearing, Sleeve
40  759-3826 3 /P Mower Blade
41  750-3073 3 /P Spacer, Bearing Cup
42  750-3187 6 S Ring, Seal
43  750-3211 2 Spacer, .410 x 1.0 x .80
44 754-3079 1 S V-Belt, B Section 153.0 Lg
45  756-3082 3 Pulley, Spindle
46  750-3175 1 Spacer, Front Deck Idler Pulley
47  750-3176 1 Spacer, Idler Arm Pulley
48  750-3177 1 Spacer, Rear Deck Idler Pulley
1 7032907 \WWW.MEMOWES e Ese6@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 23 of 70
48" Deck Drive And Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
50 710-0751 9 /P Screw, Hex Cap, 1/4-20 x .62 GR5
51 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
52  741-0600 6 S Bearing, Ball
53  756-3085 3 Pulley, Flat Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 70

B w-
_wm. P

\ &P

b 8

—

<

WWW.mymowerparts.com

d
n—..lllllllllll...—w -"ll

M_- ,‘\\\\\
| <

48" Mulching Ki

Z48



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

48" Mulching Kit

Page 25 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0395 1 S Baffle Ass'y, 48" Mulching
2 603-0439 1 /P Bracket Ass'y, Rubber Flap/Mtg LH
3 603-0440 1 /P Bracket Ass'y, Rubber Flap/Mtg RH
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0751 2 /P Screw, Hex Cap, 1/4-20 x.62 GR5
6 710-3011 2 /P Screw, Hex Cap, 3/8-16 x 2.25 GR5
7  710-0347 3 /P Screw, Hex Cap, 3/8-16 x 1.75
8 710-3168 3 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
9 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16

10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20

11  736-3052 4 /P Washer, Flat, .406 X 1.0 X .105

12 742-3028 3 S  Blade, Mulching, 16.5 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 70

Z48

Battery, Electrical Components And Switches

W)
0O =———— .

9 m an

w

y—

/

[49]
[aY)

;

=5 a..\\
~ \, i
A N LT
\ S/ = -, \ (/
ﬁ“\_\ “ L\ \\A\ \ \ /\ /N ! , -
{ = AL
‘_ \ 7 y Y/ 0
.ﬁ, /f \ .\\“\ FRN T
\ . :\\v \WK 4 \W\ /
3 € // ) ..\\Wﬂ * ,..“._v \\\m\)//, /! ( , =
.w,-ruvu.‘. °, /N .\“\\\A d
N ./ B 4% ‘\““ / HMU.. \\ & J,\X\ - mmw o ~
AAWVW/ Ve \\/ N \_h&k uL o \\ \ l\\\_ﬂ \\““M MM_ mm .rm o
1.."".!.' ym.v» \\.. w 4 — \\ / l\\ - /_y ..A. ,A 7 \“‘ \
/MN\.\\ VD N A /Jm |||||||| v L A
iy Ay u. mm, [4V] \ . k A w/ = = < \ ﬂru.l I\Ah,
2 b LN = TV
m““ ] 5 D= ﬂ . ) o
S .m_ Tt
’ e 8 P arlp) ri -/
on” _Mw \ N]V‘-. /lll... i . -
”./,ﬂﬂﬂﬂ/ / MW “.m.m 3 Au ﬂ mlw..“k“\\\“‘ o /r / A ™
S i 8 o zﬁ. VY \ N
@& s g A\ G LR
\ 8 ™ f \\//ﬁp, ,,./ ,/
\BE o myf AANNKm AL
/ N/ AR
N >\
Wlummvu //_ w \\ n.N ayV )
et \‘ —
- —on
s foril Vo |
& o o @
\\ \\ — o _mw
/

m

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 27 of 70
Battery, Electrical Components And Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3034 1 Wire Harness, Engine Includes Ref. Nos. 19,
24,26 & 31
3  759-3476A 2 S  Kaey, ignition (Set of 2)
4  703-2809 1 S  Bracket, Indicator Bulb Mtg
5 703-2836 1 Bracket, Headlight Mtg CODE: 0498
6 703-3149 1 S  Strip, Battery Retainer
7 710-0134 6 /P Bolt, Carriage, 1/4-20 x .62
8  710-0425 2 /P Screw, Machine, #10-24 x 5/8
9 710-0723 2 /P Screw, Hex Cap, 3.8-16 x 1.25
10  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
11  710-3143 2 /P Screw, Pan Hd Cutting, #10-24
12 712-0161 4 /P Nut, Hex Insert Lock, .010-24
13 712-0271 2 /P Nut, Hex Sems, 1/4-20
14  712-0397 2 S Nut, Nylon Wing, 1/4-20
15 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  723-0455 1 Foam Protector, Indicator Light
18  725-0157 3 /P Cable Tie
19  725-0340 1 Cover, Battery Terminal - Black
20  725-0453E 1 S  Battery
21  725-1346 1 S Nut, Ignition Switch, 5/8-32
22 725-1347 1 /P Cap, Ignition Switch
23  725-1365 2 S  Bulb, Indicator
24 725-1656 1 Fuse, Mini, 20Amp
25 725-1718 1 S Relay
26  725-3007A 1 /P Cover, Battery Terminal - Red
27  725-3163 1 S  Switch, Ignition
28  725-3164A 3 S  Switch, Plunger Safety
29  725-3229 1 Hourmeter/Tachometer
30 725-3233 1 S  Switch, PTO
31 725-3237 1 Cover, Terminal - Red
32  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
33  725-3251 1 S  Sensor, Voltage
34  725-3253 1 S  Switch, Seat
35 726-0349 2 S Retainer, Ratcheet
36 731-3184 1 Bezel, Headlight
37  731-3233 1 Tray, Battery
38 732-0816 1 Spring, Switch Mounting
39  736-0607 1 /P Washer, External Lock, 5/16
40 747-3271 1 Rod, Harness Mtg
41 747-3347 2 Rod, Battery Retainer
42  750-0539 2 S  Spacer, .315x .50 x .52
43  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 70

Z48

Body Cover Panels

,n.u
N |||\ WA
¢\ LY Vi
IIIIIII lll..x(.v/ / 7 /
\ \ / ] \ \ A
e \
\m“ma&\ yv // \\ /, “\ \mw //n
e fmmmmmv/ / \ ( .\“x e ) \ y /V "
S ~ / o
7 RN a \\ _
\\“\F/// \ /,\‘\l \ \ @ \“ ‘\ M\ ,// /}ﬁyr.l
2 U R \MlWWWMW\!}Nﬂ\ \T xxL/xvv
A A e\ N /.
,/// / \\ / V/ N\\ \\ Y]
.//A”/ \ \ 9 /...\\A/ / \mn A MWV; /n.
AN \ / K w\xx 4 X NG W/xﬂmmﬁu
\ //\ /s m \ \oy I.rl”
o/ \R oo K2 iﬂ bwm \r,,.,mw,,
- n % )/ \m w“ o
\ \
AN
A \
N\ ]
/ \A/ // ,m
y / ﬂm\
\
\ // \/
A\ \\“\\
/ //\\ / \mA \

& /

St/ nMAD\

\)
. \® /A\. & \WVN MW
[ e— \\ " ya )
©—- Ve A mﬂ-&\

N o
I

WWW.mymowerparts.com

-
A/
AN/
\ A ,,\W\\ /
(L7
A
7* A\
N
/,f ,uuw%ﬁ \ ,
S\ /S~ ”
N s J/ /w \ N\
-~ N\, \ \ & // M!
\ \N // /r
SN, N\ R
o &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Body Cover Panels

Page 29 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0347 1 Handle Ass'y, Latch
2 603-0467 1 S  Bracket, Latch
3 603-0578 4 Plate Ass'y, Body Mounting
4  631-3005 2 Handle, Control
5 703-2648 1 Bracket, Bellow Retainer
6  703-2928 2 Hinge, Body
7  703-3078 1 S  Plate, Latch Mounting
8 710-0376 8 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
9 710-0425 2 /P Screw, Pan Hd #10-24 x .625
10 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
11  710-0642 4 /P Screw, Hex Wash Hd Tap 1/4-20 x .75
12 710-0946 4 /P Screw, Truss Machine 1/4-20 x .625 GR2
13 711-1092 1 Rod, Latch Mounting
14  712-0185 4 Nut, U-Type Speed, 1/4-20
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
16  714-0127 2 /P Pin, Cotter, 1/16 x .75
17  726-0106 1 S PushCap, 1/4
18 726-0289 2 Plug, Button
19 726-3047 4 S  Push Nut
20 728-0117 1 Rivet Pop, .125 Dia
21  731-3128A 1 /P Lens, Headlight
22  731-3185 1 Bellow, Control
23  731-3186 1 Body, Front Floor Includes Ref. No. 32 & 33
24  731-3187 1 Body, Rear Engine Compartment
25 731-3188 1 Console
26  731-3192 1 Cover, Seat Base
27  731-3195 1 Cover, LH Control Panel
28  731-3196 1 S Cover, RH Control Panel
29  731-3189 1 Cover, Engine
30 732-0848 1 Spring, Torsion
31 732-0830 1 S  Clip, Spring
32  735-0259 1 Pad, Floor LH
33  735-0260 1 Pad, Floor RH
34  736-0275 3 S  Washer, Flat
35 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
36 738-0140 3 S  Bolt, Shoulder
37  738-3163A 2 /P Bolt, Shoulder, .75 x .245:3/8-16
38  747-3303 1 Rod, Prop Support
39 603-0643 1 Clip Spring Bracket Assembly
40  712-3027 1 S  Hex Nut Lock Flange 1/4-20
41  749-3081 1 Cruise Control Tube
42  720-0241 2 S  Wing Nut 5/16-18
43  736-0242 2 /P Bell Wash .340 ID
44  738-0754 2 Shoulder Screw .437 Dia .54
45  703-3288 1 S  Control Tube Mount Bracket
46  710-0276 2 /P Carriage Screw 5/16-18
47  712-3004A 2 /P Nut Hex Flange Lock 5/16-18 GR5
777-4712 2 Reflector, Body Rear (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 70

Z48

(L.H. Shown)

ission

Complete Transm

mIHHHHHH/

R...-- ..---.--V“M_ —
5y

\
™\ \ mm n ™~

\ ,Inuu.\-‘
N s \)ﬁ/ 0!%:“\”““»,, —

™~

u ,

~_ @)

/ N N, o
M ‘w.fw mm _“w w - \.\\..Hhm/\t‘\ \\_ el
R b mwmmm.-”%m u.m\a\ ) /S
_Mwwmw. Yv, M/ .“wﬁ# v 7 / ’ \
| /WM_ NMY\ //AA mH-mH ,.V\mv Y 1.-;.-..? 4 / /
/w N m/ /AMV/M\// //J Ry umnmwuwyu”mn 7 \ /m —_— ,””v —— \__m\
YA - e A Dt
%W%W/ Dmmmm&“muu/f.. ...... I Mu g ammvan \M}Mv M-{V
WA\ A — RN,
WWMM«M/WWWWWWAMN - h\ f,ﬂHWA 4
_,A Iml,mw#/ ///v \\ /lMV \n\ x
SO YW/
/ nm NYoAS. @ 4 7
A\ ﬂ/um\\x N N m \W)\ wmm
S I LT
o \INEE Y
\ S ZALS), N
A T Ny 4
_ _M.\“_ \“W.m\v.l...\w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 31 of 70
Complete Transmission (L.H. Shown)

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 2 S  Drive Ass'y, Complete Final
2  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 715-0120 2 S  Pin, Spirol, 3/16 x 1.0 HD
4  717-3396 2 S  Gear, Spur, 14T
5 717-3402 2 S  Transmission, Hydro: BDR
6  718-3053 2 Lever, Park Brake
7  721-0343 2 O-Ring, 2.0 Dia.
8 727-3125 2 S  Nut, Cap, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 70

Z48

Drive Controls And Support Tower

& ®
0
, \
R A+ S — JV/”V_
,A./
Lol /ﬁ/ o2}
o \\ s
cm N\
\ (o] sn
// L l..rlllilLJWm/
\ m”__ .llnilllj!ﬂn" wa
/ . ® £
3 W o/ \ & Q
TAY- N \ O
AN m - .
\\ « vm H' AN . w n.(u \
mw ﬁ”, \anuw 3.\ kmxymr/ mw \\ / ‘w._uin vill/l:%h \\ .m
.// // vn nn‘n 2 A\, © / Amww// / )nu-t /// [ \\
\ g m;ﬂ/ - \\ uﬂw/ wm,\, AV/\ N:/ /mm" \ p
“ v ~ q..tﬂMv ///V { g ”wm ///3 / / q
& Yee?SL ~ /
\M, e / \WL / =
g A e  — / o
N /
& S
ch \ \\ G ..uﬁ M ) /,// y
P BVE SN NN S
ol \&me \ i Iv.n\\\\ /// //v .
Q" ,._All N “
M W
nmm \ // \ / v/
/ ).M M W Wm ”MHHNMMXA.N.WE
/ § m s 4
A \\ A NS I““m \‘ : Y
//// a u WWW Mnm” /n, mm h wm _
A o\ “w mmu?
A,v””ﬁ// Mm. \




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Drive Controls And Support Tower

Page 33 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y, Upper LH Includes Ref. No.
33(2)
2 603-0341 1 S  Bellcrank Ass'y, Upper RH Includes Ref. No.
33(2)
3 603-0342 1 S  Bellcrank Ass'y, Lower LH Includes Ref. No.
33(2)
4  603-0343 1 S  Bellcrank Ass'y, Lower RH Includes Ref. No.
33(2)
5 603-0364 1 S  Support Ass'y, Tower CODE: 0498
6 603-0410 1 Rod Ass'y, Control RH
7 603-0411 1 Rod Ass'y, Control LH
8 710-0216 1 /P Screw, Hex Cap 3/8-16 x 3/4 GR5
9  710-3005 7 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
10 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75
11 711-1111 2 Shaft, Control
12 711-1124 2 Pin, .374 Dia. x 2.88 Lg
13 712-0312 2 S Nut, Hex Jam LH Thrd, 3/8-24
14  712-0365 4 Nut, Hex Center Lock, M8 GR8.8
15 712-0431 12 S  Nut, Hex Flange Lock, 3/8-16
16 712-0453 4 Nut, Retainer, 1/4-20
17  712-0711 4 /P Nut, Hex Jam, 3/8-24
18  712-3001 2 S Nut, Hex Jam, 3/8-24
19  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 714-0104 2 S Pin, Internal Cotter
21  723-0420 6 S Rod End, Spherical RH, 3/8-24
22  723-0421 2 S Rod End, Spherical LH, 3/8-24
23  727-3113 2 Cylinder, Damper
24  732-3084 2 Spring, Compression
25 736-0169 2 S  Washer, Lock, 3/8
26 736-0539 4 Washer, Thrust, .625 x 1.12 x .06
27  736-3004 6 S  Washer, Flat, .406 x .875 x .105
28  737-0280 1 S  Fitting, Grease
29  737-3072 1 Fitting, Grease w/Tube
30 737-3073 1 Adapter, 90° 1/4-20 Thrd.
31 738-0296 2 S  Bolt, Shoulder, .437 Dia. x .268
32  738-3153 2 Bolt, Shoulder
33  741-3063 8 Bearing, Sleeve, .628 x .75 x .625
34  747-3281 1 Rod, Control, LH 31-5/8 Lg
35  747-3282 1 Rod, Control, RH 35-3/8 Lg
36  736-3004 6 S  Washer, Flat, .406 x .875 x .105
736-0300 14 S  Flat Washer .406 x .87 x .06

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 70

Z48

Drive Wheel

e
! = UI

— AM ,

Lot P

¥
“mm_m. “m

_“f

l.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 35 of 70
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
1 634-3030 2 S Rim Assembly, 8.0 x 6.19 CODE: 0499
2  734-0255 2 S  Valve, Tubeless Air
3 734-3160 2 S Tire,20.0x9.0x8.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 70

Z48

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

e
==\
7 /m
8§ 5 8 ~ { xs,um,r-l.ﬂ/
/ | 9 ==\
\“‘ , m ’ wm““\;f ﬁ-

\“\ mé \ Mmmmﬂﬂ% W/
F~A T _\W“ ) ;ﬂ-ﬂ./
L —— w e \\ . -
Sl T 7 mwv AW/, \ /

f 5 rrd -
AR

Ml \

0 /&\\,\ﬁw ||||||||||||||||

[guu ¥

f \ e
=)

5t \

«©
N

™
o <t ol
v <t \ 4

< ,,, \
[ R N

,A\ s Nve N
) @)
Y R
/
2 &
/!
/

e

(4]

\ A
:r/!i/ & / mmv ,ﬂ /
0 "N\ ./, ”/Am MM“, V. --/ i \
® .,H//,; AMA_V \ / ﬂ(ﬂ wL ' .\ N
F g\ ./my\_wm Vil
||||| p / —x LR Wil ¥y 4 \.N ——— e
N = AW N
> e Wﬁ,ﬂwmmw (.\“\\
| < S "”.,//Namm“\ /
,\
/ /)
€ ) LﬁTL&wU.
\\
[/

[qV] (Y]

0

AN

[

né

/

awu 7
m

——

VAN

O
~3

P
A > ,
Ly O ©

(S I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 37 of 70

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5 Mfg
Date 1F307G9 and before
710-1008 2 Screw, Hex Wash Hd Tapp 3/8-16 x 1.88 Mfg
Date 1G017G9 and after
4  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
5 710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
6 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
7 712-0161 2 /P Nut, Hex Lock, #10-24
8 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
9 714-0128 1 /P Key, Square, 1/4x 1.0
10 717-3389 1 S  Clutch Assembly, PTO
11  723-0454 1 Seal Ring, Foam Gasket
12 725-0157 1 /P Cable Tie
13 725-1711 2 Clip, Retainer
14  726-0205 4 /P Clamp, Hose
15  726-3008 2 /P Clip, Cable
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
18  736-0258 2 /P Washer, Flat .385 x 1.0 x .135 Mfg Date
1G017G9 and after
19 736-3010 2 /P Washer, Flat .407 x .812 x .135 Hdn Mfg Date
1G017G9 and after
20 746-3066 1 Cable, Choke Control
21  746-3070 1 Cable, Throttle Control
22  747-3362 2 Rod, Rear Belt Retainer Mfg Date 1G017G9
and after
23  749-3048 1 Fuel Line
24  749-3071A 1 Tube, Muffler Exhaust
25  750-3106 1 Spacer, PTO Clutch
26  751-0535-5 2 S  Fuel Line Hose 5" Length
27  751-3140 1 S  Drain, Oll
28  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
29 751-3142 1 Cap, Oil Drain
30 751-3147 1 Clamp, Muffler Exhaust Tube
31  756-3060 1 Pulley, Transmission Drive
32 720-0302 2 Knob
33  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
34  KH-24-281-06 1 Duct, Heat Shield
35 KH-24-041-02 2 S  Gasket, Exhaust
36 KH-24-068-08 1 Muffler
37 KH-24-072-08 2 Stud, Thread Rolling
38 KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
39 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
40 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
41  759-3694 1 S  Field Assembly
42  759-3697 1 Kit Spring and Nut
43  759-3739 1 S  Armature/Rotor Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 70

Z48

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-20-98 & After

T\

e ] e o | N\ \
AL e
/ N al
\“\ &\ Ve \ /
,mmxf/ \\\\\\\\\\\\ \\ 7 m el
M /1//.Uf \\ Ra ﬂ/\\\nl
e | 7,,,; \ ) \

. _/mmm S '3 %MWW;

(=2}
) (o} _MU
. ™ / [sp]

.3/ / / //
!

\ & /

S = Ay

A |/ / ",A/
i6 @),

\

\
.@

uxnvxw-h.! - /rwm M\ \
X
\ “\
N\ p-
& ,
7
\
/
/
o
v _///.,\

AR
&

- SN =
s\nn‘\\ // J&/ // \N\ ‘Wn/ NK. - \\.\01
/ AL\ </ \ Z~7
/ 4,.mmu |||M ||||||||||| Sl // \ - mﬁ;
s Uy — // )
\ {24y
\ /// / ,.;w -  — —

\JAII‘// / A I 4
\\ \Z / \\ ./\M/\.,,. : N b
& .M. ..\,/ SN R N
\\ \ S \ w B
\ o/ ~ \k\ ¥ 3/ \ N
\ / _ AN \
\ /\ o - // .
////\ \\ \ L - \\RM\ Mtw nwuu \‘.w l//,ma//
/LKWI-\\ \ AN AN ..n%f /
2 /N AN N A\ \
D / \ 3 ;nm“.A NIRE
i g \/ / b F
L — y . /
N S A
/ (@
\\ v--.\\ I ﬂMum“U\v \“m
A /¢ W
,\ / 4 \\ @\ v
\
3 g & ~_//
/
/ .

o
M

P

==

41

le---| =l

ST-W \._l
\x v

0

— M~

ﬁw*_nunuw

7]

(]
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 39 of 70

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-20-98 & After

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16x1.5
3  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
4  710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
5 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
6 712-0161 2 /P Nut, Hex Lock, #10-24
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 714-0128 1 /P Key, Square, 1/4x 1.0
9 717-3389 1 S  Clutch Assembly, PTO
10 723-0454 1 Seal Ring, Foam Gasket
11 725-0157 1 /P Cable Tie
12 725-1711 2 Clip, Retainer
13  726-0205 4 /P Clamp, Hose
14  726-3008 2 /P Clip, Cable
15 736-0171 1 S  Washer, Lock, 7/16
16  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
17  746-3066 1 Cable, Choke Control
18 746-3070 1 Cable, Throttle Control
19  749-3048 1 Fuel Line
20 749-3071 1 S  Tube, Muffler Exhaust
?20A  749-3083 1 Extension for Center Muffler
21  750-3106 1 Spacer, PTO Clutch
22  751-0535-5 2 S  Fuel Line Hose 5" Length
23  751-3140 1 S  Drain, Ol
24  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
25 751-3142 1 Cap, Oil Drain
26  751-3147 1 Clamp, Muffler Exhaust Tube
27  756-3060 1 Pulley, Transmission Drive
28  720-0302 2 Knob
29  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
30 KH-24-281-06 1 Duct, Heat Shield
31 KH-24-041-02 2 S  Gasket, Exhaust
32 KH-24-068-08 1 Muffler
?32A KH-24-068-10 1 Muffler, Center Outlet
33  KH-24-072-08 2 Stud, Thread Rolling
34  KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
35 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
36 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
37  759-3694 1 S  Field Assembly
38  759-3697 1 Kit, Spring and Nut
39 759-3739 1 S  Armature/Rotor Assembly
40  736-0258 2 /P Washer, Flat
41  710-1008 2 Screw, Hex Wsh. Hd. Tap.
42  747-3362 2 Rod, Rear Bolt Retainer
43  736-3010 2 /P Washer, Flat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 70

Final Drive Assembly

Z48

Aﬁm
-Wwwmmm
u m“mmﬁmwv ﬁmn

X
5 “\ m
«

35 g

mmm

4
93 /

!

. \Avuv o < . S0
N/aNT
e g
| 4
AT
N
\ \mw.\ { \v\ o -
AN MM g m\W‘AAmMM\IV\W\ P V\.\ M // y \\\H \\
-~ - MMQ 4 - 3 \ /, ,\HU /\‘.\ -~ / W
P N SR 5 ™ 2\ s/
P Y - Va
ENZ N\ / =
2% 7,
,a. AN Q / \\ / W
....... / ““WM / /mh / \\ /
N anuuumuuumnu 0\“,. ) Nw\ / /
W . \\vwh;fwm‘.M/ ﬂwnw\ \\\ \\
N Z @
/ 7 mm %3 \\ ww“\ f .wawnw / / ’
\ mmﬂ ,,,. \m mmmm““\“ A /ﬁmm%a /
\, 2 * IVHHHH ﬁv , / o \\
/ .ér nmmw M AR ‘A.,N Jvmw/ P /
- A\ N SENNN /
_wiw \\/YA/ \ / \ \
mn [/ ) © M“mw / \ X
m .va \\\\ / . \\ ///
\ _ / / / “\\ e
@ ¥ I~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Final Drive Assembly

Page 41 of 70

Ref#  Part Number Qty S/P/F  Description
618-3110A 2 S  Drive Ass'y, Complete Final
1 611-3012 2 S  Axle Assembly Stud, Ribbed Neck
710-0852 8 /P Stud
2 618-3106 2 S  Carrier Assembly, Output
3 618-3107 2 S  Gear Assembly, 51T Internal & 20T Includes
Ref. No. 23
4 618-3109 2 S  Housing Ass'y, Inner Includes the following 2
items And Ref. Nos. 17 & 21
710-1272A 4 Rib Neck Stud
721-0456 4 O-Ring
5 710-1342 20 Screw, Hex Wash. Hd. 1/4-20 x 1-1/8
6 711-1048 2 Shaft, Brake
7 712-3027 20 S  Nut, Hex Flange Lock, 1/4-20
8  715-0156 2 Pin, Roll, .25 x .75
9 715-0219 4 Pin, Dowel, .250 x 1.50
10  715-3045 2 S  Bushing, Dowel
11  716-3015 2 Ring, Inverted Retaining
12 716-3018 2 Ring, Snap, 1.189 Dia. Shft.
13 717-3395 6 Gear, Spur, 13T
14 717-3397 2 Gear, Ring, 46T
15 719-3114 2 S  Housing
759-3746 AR Axle Outer Sealant, Ultra Grey, Loctite
16  721-0381 2 S Seal Oll
17  721-0393 2 Seal, Oil
18 727-3124 4 S  Fitting, Elbow, 3/8 x 3/8
19 732-0752 2 Spring, Brake Shoe
20 736-0351 AR S  Washer, Shim, .76 x 1.5 x .030
736-0492 AR S  Washer, Shim, .76 x 1.5 x .010
736-0493 AR S  Washer, Shim, .76 x 1.5 x .020
21  741-0665 2 /P Bearing, Needle
22  741-3033A 2 S Bearing, Ball
23  741-3080 2 Bearing, Needle
24  761-3049 4 Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 70

Z48

Frame And Attachments

Q

(3]

\
(@] Wh
- I...'.aﬁlu@m IIIIIIII MWH“W“W%;M&.II@Y/

o

R a0 A u“ vy s
mm. |...fbﬂnu@|||| “AYIWA & ml R Ylli.@lr

Vo a \_...., e

A

A o
/ N\ ;
“nn““ ) © A{Vn_ yi. ||||||||||| ™
M~ ™~
B \
V \
- — o ) r o 4 / /I
\ \ ' "/ @ f \ \ 3
N A‘..V ) / /) // \
o e 77 N\ gy
RI% / \.\\ \\ V\ o/
o ST \\ e
\ / \\\ / /WAA. ~
T 5 Pl . DN
- n )Am \ 74 \“\“\“mm“,m v v A NN/
_ m“ 7 BV
/ \\ N AN m ’ b
- / wzm~ w FARANY
III.IIJY/ / / \\ N \
I v ' .
b am N,
&Y
/ & MMQV\
k) b2
> am
e ,,\vw--," N
.fu\..\ \\\ x %\ \
\ MAV/
I AQ, /’,v/” / /, /
/ h /rr ,,,/ \\
S Y
4 /,anu.\ ..\\ \ \\AI Yw///// X
- il \ ...... 9.3 .lu“_nv /q m A/”// /
\\nnn\\ \“&w \./1 j [ — \w\w won.rm,/ //// \\
7 - \\ (¥ lwnyNM/ nﬂnAm A ro AN \%
\“‘\ - L \ “ / I, A// © — - 4/ /V
W_.h. lllll - \ \ \ 5 / ,/ ///.7._ M/ II”,..,IJ' —\ "\
o \W\ QH\M“ .|...II.\\ h /, #ﬂ //// /“ﬂ.__ IllVNK u
\“\ 4 ) ,K v\ \
Q e - \\ O\ \A
(= // ‘/lel.ii \ V
/// ~— /:/HNH / \\
NV A Y

~.
IINII\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 43 of 70
Frame And Attachments

Ref#  Part Number Qty S/P/F  Description

1 603-0258A 1 Frame CODE: 0498
2 603-0424 1 S  Panel, Control LH CODE: 0498
3  603-0425 1 Panel, Control RH CODE: 0498
4  703-2783 1 S  Bracket, Fuel Tank Mounting CODE: 0498
5 710-0376 1 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
6 710-0642 8 /P Screw, Hex Wash Hd Tapp 1/4-20 x .625
7  710-0859 2 /P Screw, Hex Cap 3/8-16 x 2.5 GR5
8 710-1174 2 /P Screw, Curved Hd Carriage 5/16-18 x 2.0
9 710-0216 4 /P Screw, Hex Cap 3/8-16 x 3/4 GR5

10 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2.0 GR5

11  710-3180 1 /P Screw, Hex Cap 5/16-18 x 1.75 GR5

12 712-0251 2 Nut, Retainer, 3/8-16

13 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16

14  712-0453 8 Nut, Retainer, 1/4-20

15  712-0455 4 Nut, Retainer, 3/8-16

16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5

17  719-3130 1 Weight, Frame Counter

18  723-3042 1 /P Snap Bushing

19 728-0117 1 Rivet, Pop, .125

20 732-0830 1 S  Clip, Spring

21  736-0451 2 S  Washer, Saddle

22  736-3004 8 S  Washer, Flat, .406 x .875 x .105

23  749-3061 1 Bumper, Lower Tube CODE: 0498

24  749-3062 1 Bumper, Upper Tube CODE: 0498

25  749-3064 1 Tube, Engine Compart. Support CODE: 0498

26  750-3200 1 Spacer

27 603-0620 1 Bumper, Front CODE: 0498

28  726-0298 1 End Cap

WWW.mymowerparts.com



Page 44 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Front Axle And Tire Assembly

Z48

o 0 N o P N O .

/] \\ /
4

T ._\ m\ / ‘Lm} , _\\ lﬁ__\ m\

om0} .“__‘v‘n-mwuwuﬂﬂ. HMH—

j — i N / !..ll..nﬂ.
/4 e g SN N
\ \ \\\\ \..\ II&R--I! q n“.IIIIIIM A,nummﬂm.-. nﬂwv/- ,/
/ ~9 NV
\\\a!,mmw \\
\\\\-..\ , \
~ , - / l.....l... \\\\
o ™ / 8,
,,/ /
/ <t
/v
(48]
O

/ !l!._,.l \A

-L“A

WWW.mymowerparts.com

~ m '. f e Y ) — N
om-go MR ) H) RO ) T N
7 TR —; VVL_ Vi
/I /,
/ / \ / / @
/ ‘\ _ ,:\ / \\

/ /
545? .,,_,_"_nv

> - - e e

r—

ﬂw,,,,, 8/
\
\ /

\/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Front Axle And Tire Assembly

Page 45 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0363 2 Bracket, Castor Wheel CODE: 0498
2 603-0382 1 S  Axle Ass'y, Front Includes Ref. Nos. 12 (6) &
17 (2); CODE: 0498
3  603-0389A 1 Pin Ass'y, Pivot
4  634-3026 2 /P Wheel Ass'y, 9.0 x 3.70-4 Includes Ref. No.
13,18,21 & 22
5 710-0506 2 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7 710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 2 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 6 S  Bearing, Flange, 1.0 ID
13 734-3179 2 Tire, Urethane, Only
14  736-0169 2 S  Washer, Lock 3/8
15  736-0227 2 S  Washer, Flat, .39 x1.5x.134
16  736-0274 3 S  Washer, Special Flat
17  737-0280 2 S  Fitting, Grease
18 737-3004 2 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 4 Bearing, Flange
22  741-3070 1 S  Bearing, Roller
23  750-0456 4 S  Spacer, .79 1D x .347 Lg
24  750-3197 2 S  Spacer, Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A.ill
\ =
2 BN
© f o ” \
/ \
S -\,K\ / Vw.ﬂ/ /.ﬁ.vv
> A\ \v_ Y \ - \\wmw (
$ \ ' \\ \\m/ \
\\ \ I, w \ II// / \\mV
_ A‘\ ¢ ” ““ / /., K\ ......‘
.Mwm,, A\
/
© “““mvm..lmr.v.v//mv/
- ‘,‘..\/ , /
4 N .\“ ) VA. ”, ,.H
\\ (T ‘\ l...
N \\ o : d \\
/ / \ n y “““u...,”” {/,’
/ |||.+ VA VA VI /””,/ ‘\ \ \ _w”/ =\ -
|||||||||| Wm!.i!.i..A uu 7”1 w» \ I
I ¢
b
ﬂ/”,
£ >
k& 87 Aom 2
0 © - \ \.ﬁ
N ~f—-
N LL

,.uh!. m..n\\m\ \\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 47 of 70
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Bracket, Fuel Tank Mounting CODE: 0498
2 710-0870 4 /P Screw, Hex Cap, 3/8-16 x .62 GR5
3 736-0169 4 S  Washer, Lock, 3/8
4 736-0227 2 S  Washer, Flat, .390 x 1.5 x .10
5 751-3124B 1 S Cap, Fuel
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



Page 48 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48
Graphics

J

7_____'___._
_“________—

7
|
i
I
, u.m....‘v_ _ ..

I
|
\ /U/,

¥EED CAFFIY U
AR

Ly
-
[ I

Al
Ll

_____n.________
}______
__ﬁ,_____ _

4 DELN w0 45vsatuECh ]

WWW.mymowerparts.com

[OPER PLACE. ]

[ BELInUL
48" /54" )

[ 415 Pl

HER 151

FR DO NOT OPERATE ]

[ AT

4




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 49 of 70
Graphics
Ref#  Part Number Qty S/P/F  Description
1 777-1426 1 S Label, Danger - Top of Deck
2 777-1584 1 S  Label, Danger - Top of Deflector Chute
3 777-9192B 1 S Label, Safety - Top of Deck
4  T777-4571 1 S Label, Model - Back of Seat
5 777-4906 1 Label, Model - Front Steering Console
6  777-5607 1 Label, Information - Under Belt Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 70

Z48

Hydraulic Drive, Lines & Filter Mfg. Date 1F307G9 (6-30-97 & Before)

—,; EJ r/“””l////
/.,, = //// /////,P/.wwv \mv
\HUHHW..‘ Muywl_ Mﬂwl //-VWW WW ““\ .MVAIIIHHH?. nﬂ.,l_
g FEREY _., ///// \\ B\\\\\
A ~ 4 \J&m/ # w W
\ N I~ / N \ .
| 2N LA A o
D 1 M M~ M O o \ mmmwwwmm 3 /mm\v 7f uy
R At e 2 e <o \ p sl { wu\ ™
- .
//
//
\
5 SN A
\\ mvf._ 7S e
\ x w . = (ﬁM/NM.AA \HHA\
\!@ﬂinﬂﬁ T NG
\ \
- o R )\
O T <t \“ .N \A/
........ w o 4 N
N\ /J.: //

[ — iy

A\ /I <
. - [f—— AN NS S S &/
29585239 e\ P74 W/VMW‘HBW“W\MNNMNR..-é// mww\iﬁ
, _ v 4 ,. e w,.a\mumu ——g [ wxﬁrr
, /K o L wmmumuum,niué/ ||||||||
| / Naa 74
/ / N /4 \
9% n M,u ‘ Y //@H“ww Gt
=) D Bam v, AI-YA
A SR f * &) N\ [ ,R\ \ﬂam@ S “ /
JTSTIING e
S N
S S VAR 74
/S ¢ /V i/
, o o © \\ .~ \n. ||||||||||||||| )
s/ T ) &
, é: ma/ L \ \ /7
N N /)
B === Vo %‘ / //
\ e T W 7 / / /
\ ] AN /xv\ ||||||||| / \\ \\ \\unﬁd
F s / w .\
\\ \ \ \\ 4 / \\\.III1|IIlIIl...I.mmWWHHHHIII. IIIIIII \ \ \‘1. \\, A./ 3
M~ M~ © — W ) / e e/ A, @ u :
- M- 0w \\ / MA/ - Irltnuuuwmmmuuuuulﬁl W * \ \.,
o’ / @__Hv..umr, m: fm. m,/n./nmm ﬂ.@ /:/:Hummmwwmmum \.
A7 AN ) AN SRS e T
P e A 1S
™ \ \\ \\ \\ / m& JM W/ // / //
L / Yay. \ﬁgsﬂ-y d / \ / \
e o/ \ AR
o ”m“ _6\ / \\ \ / / // /
o ) \\ \\ / 7 W / // / /
<+ o ¢ @ w O W - O b
- & M o™ ™ <+ o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 51 of 70

Hydraulic Drive, Lines & Filter Mfg. Date 1F307G9 (6-30-97 & Before)

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S Tank Ass'y, Hydraulic CODE: 0498
737-3055 11qt S  Oil, Drive System
3  603-0358A 1 S Plate Ass'y, Skid CODE: 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in
5 603-0377 1 S Arm Ass'y, Idler Includes Ref. No. 46 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket,ldler
10 710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .625
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
13  710-3037 1 S  Screw, Hex Cap 3/8-16 x 1-3/4 GR5
14  710-3103 4 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
15 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
17  712-0333 2 S Nut, Hex, 1/2-20
18 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 6 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 712-3019 1 S Nut, Hex, 7/16-14
21  712-3050 8 /P Nut, Lug, 7/16-14
22  721-0223 3 S  Seal, Drain Plug
23 723-3071 1 Filter Element, Ol
24  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
25 727-3116 2 S  Fitting, Connector
26  727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
27  727-3120 1 Tube, Inlet LH
28 727-3121 1 Tube, Inlet RH
29 727-3122 1 Tube, Outlet LH
30 727-3123 1 Tube, Outlet RH
31 731-1449A 2 S Fan, 10 Blade
32 732-0729 2 /P Wire Ring
33 732-0826 1 S  Spring, Extension
34 736-0171 1 S  Washer, Lock, 7/16
35 736-0185 10 S  Washer, Flat, .406 x .75 x .06
36 736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
37  736-0921 2 S  Washer, Lock, 1/2
38  736-3015 1 S  Washer, Flat, .469 x .875 x .105
39 737-0280 1 S  Fitting, Grease
40  737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
41  737-3070 1 Tube, Dipstick
42  738-0940 1 /P Plug, Oil Drain
43  749-3040 2 Strut, Frame CODE: 0498
44  756-0627 1 S  Pulley, Flat Idler 3.5 in.
45  756-0974 2 /P Pulley, Transmission
46  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
47 754-3076 1 S V-Belt, Transmission Drive A-Section x 54.24
Lg
48  703-2907 2 Cup, Bearing
49  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
50 712-0324 3 Nut, Hex Insert Lock, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 52 of 70
Hydraulic Drive, Lines & Filter Mfg. Date 1F307G9 (6-30-97 & Before)

Ref#  Part Number Qty S/P/F  Description
51 741-0600 2 S  Bearing, Ball
52  750-3176 1 Spacer, Idler
53  756-3085 1 Pulley, Idler 5.0 in

WWW.mymowerparts.com



Page 53 of 70

[an QS MM

o

u-._ u

W 9 W
@ O W

[ [ I
4 l//

Z0rE | e

—- n{. /- \ Ié

'“\\

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (4-19-98 & After)

Z48

/

\

/

(e

P T.u e

/
_\

o

o sk T

II“””III'MW

. ' 4

p - 7 va..--nuuu... X
\N%NWM , “ o

1) A0 P~ m

_DA <t e« ..% m_mnwul ml m:i mw‘ \ \ m..l\.. i

, “_ -

w <t

Q"
\ % rr--“ﬁn m Yy ;
L d ._ hrll_n \1ummj X Hﬂ Vr_ |..H| ||||| MN \
_“ MH INY RN\~ / /
H.\ \_ ruun“‘ mm ‘_ % \ \ \ \
\ \ , , !
o/ . &
\ \\ O
o / / \\ n.u.
. / \\ ._5
, /
A/
.,WNIWU, B \\ o w
5 AN VA\ 10 (@]
. \
s . D
\; e \ NN W
AN
e N (@)
. A NN
0 Te) /& N
Ay o N \\ -\ _\ \ N m
/ A,a.. // .\Aﬂyminnnu- _)n < ‘ll\lw \\“ y
> mmg u‘.wT-----\ \w..w. Ly M fa
M\xw & R m W//L\a. e NG S
5 ---.n_mnwmu.,. v V& w...m-“#i_ b wﬁmwuummmmuwvz .
N.I. ; //// M\ \ / \“\ y g
L & N et AW s
> . \\
- _ O 5 \\
P m \w od ns..:..rm. “ b, ol “m” m”“ "mw _m_w, o
/ \ :w o N1 /] [
/ N ,v a0\ []] « ‘.,,
. \\ o \ \- \ fon - / \ o \l//
<t \\ \ 4 / m u‘\\ ||.6 ﬁ -+ ,?l.m. - \
NG ou .\ / .mgw\ \
n W 4! « / \\ \\ %V -N Py nnm w_w
T ) " ~ ==
. i
g \..m \ T
/! _?1 “._z $y
“mm % M. o 3




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 54 of 70

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (4-19-98 & After)

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet HH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51  737-3070A 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (4-19-98 & After)

Page 55 of 70

Ref#  Part Number Qty S/P/F  Description

53  738-0940 1 /P Plug, Oil Drain

54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625

55  746-3080 1 Cable, Declutching

746-3082 1 Cable, Declutching (Liquid Cooled)

56  747-3360 1 S Rod, Belt Retaining RH

57  747-3361 1 Rod, Belt Retaining LH

58  749-3040 2 Strut, Frame Code 0498

59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg

754-3077 1 S  V-Belt, Transmission Drive A-Section x 54.24

Lg (Liquid Cooled)

60  756-0625 1 Cable Roller

61 756-0627 1 S  Pulley, Flat Idler 3.5 in.

62  756-0974 2 /P Pulley, Transmission

63  703-2907 2 Cup, Bearing

64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5

65 712-0324 3 /P Nut, Hex insert Lock, 1/4-20

66  741-0600 2 S  Bearing, Ball

67  750-3176 1 Spacer, Idler

68  756-3085 1 Pulley, Idler 5.0 in

69  710-0870 4 /P Hex Head /Wsh 3/8-16 x .625

70  712-0455 4 Retainer Nut 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 70

Z48

. <y ey O - [
| ™ ooy o9 Mm «
!

iyl

i

U

[v¢}
o Vs, “v
~— TS
o ~a \w /.Jﬁ \w NWY#IIIHHHH. nm

4 R-N\

——
-

I 0 [ 0}
[SVARR S 751 <

Amf\

o M.%

un mO “7: AAW \ _
Yo mwwwx Y/ amle
\ D J TN o
Ny \ / ﬂﬂ//,y m ,\ \
_ As @ thHM\/ \M nVMNMVMtMM/MM( /
m_ \‘A/y N/ m\@p/w\ m_,\wwm,A@ml m |||||||||||||| X -~ -
A TENVANERSY "7 1883888885
= Dl\RIORATRS 5/ ,
¥ IMAW_,@ \ N6 : / IR
A\ NI\ s/ % 4 / \ uw /
1 / P 0SNG =f \m\m @ / ,J 7N\ \ ,.,
~ / L 0 ,l - 4
NI /. / T o) | FOFE D
© / // \\ / / L= —) o
/ Vi // / / Not/
/5 v /
S / 7
=g / / \\
N LT 7 % /
/4 7 7 /
Ny / / / \\ <t
\\ AWWN//\\ \“ \
N \\ pd xvrm// / \\
l&& \ .\\ \ // AN /
/@ AN 7/
\ [Ty \ N \
Vi \\ /
o 9/
o v SN
/ S N ///A pu Mlnulmc \\ 27 e ™
AWUA 4 llllll MIM \M@)ER .aTl\mllN mrll\ \Ilﬁul-,
s /\ \ .
.--ku\‘ﬁmmmuriw\mdmuuu-\lﬂ An?.f-.,.iuww.m
b ANy AzZ
b N \m““ e
AN\
; \\Am

) é

N ey

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (7-1-97 Thru 4-19-98)

e . g\ %mm%a X0 T B
/ v%ﬂ ' o dei M‘.l-,m\\é-\----w,_\ A\ ,ﬂ,, iy N
s - W &\\\ ==Y Gn_\ _Mm \ / M“““ R e 2 MSI] =] \ i _@.v. 7,
<K Ve Tagceg / ~ AR [ 2
A ./wamnnm,\mmwmlm. W L \ // \.anuuuwl ng m o AN 7@‘ n/«:/uuﬂmmwmnfwwmm“
=2 // SN \

h ,.a//// b AN 7 / oy / \

s 2 SN
,vw NP / opte e (mr = S /
VHM NUWWW\ \.MV‘\// \\ \\ \ " .ﬁ, ﬂ 7 _/ /
4 N\ /

\\% &\w\ /MM_ 5 % c B w8 ¥

//V

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 57 of 70

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (7-1-97 Thru 4-19-98)

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S Tank Ass'y, Hydraulic CODE: 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid CODE: 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash Hd Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-28
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33 727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121 1 Tube, Inlet RH
36 727-3122 1 Tube, Outlet LH
37 727-3123 1 Tube, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/ Vent 3/4 NPTF
51 737-3070 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Page 58 of 70

Hydraulic Drive, Lines & Filter Mfg. Date 1G017G9 (7-1-97 Thru 4-19-98)

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame CODE: 0498
59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 70

Z48

ission

Hydrostatic Transm

©
™
(4p]
\ \
w / ‘
- W0 - maeni))
W \ A\ X/
F d)rur/ oy
hoL w / / W m%\-” a
bebbe G GY )40
by gD ||u Y ey L
. 3 P i=a ya “W-n_ @_ )
i) /G Y% uw / ¢ u
VA =; /IS N
\ | / / ey / w |/ / 45
\ Y = E ; 7 7 / Y /
.uw Kwr? s \ ™) / / \ n\:‘. \
4 | Nmu -8 / 5 g o
nimm * PR
g 8 ..\ W#Mn, 3
™ /% = //
\.mUA/ /Mm
N\
— ‘mvv A -
i AR N
Mwwmmwx_./
/ \
Q. / .
8N\ @ ®
// /,,“Nw_ v//
&N,

N

nuvw / mwuwa ,
AN\ X A L AT
ENL@YOE]
/ / \v { ,/v \ sl Ll ..lnv

N

\ n. B\ E )
, \“\ “ / \WN!..I..]. )]
m WA f o

[\
(&N

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Hydrostatic Transmission

Page 60 of 70

Ref#  Part Number Qty S/P/F  Description
717-3402 2 S  Transmission Ass'y, Hydro
1 HG-70304 2 Housing Ass'y, Upper
2 HG-50301 2 Housing, Lower
3  HG-70299 2 S  Center Section Assembly
4  HG-9008000-0128 2 /P Seal, Lip
5 HG-2003018 2 /P Spacer
6 HG-2003016 2 /P Ring, Wire Retaining
7  HG-2003052 2 /P Ring, Retaining
8 HG-2003043 2 S  Bearing, Ball
9 HG-2003023 4 S Bearing, Cradle
10 HG-2003087 2 /P Swashplate, Variable
11 HG-50551 2 S Bearing, Thrust
12 HG-50303 2 Shaft, Input
13 HG-2003017 2 /P Washer, Block Thrust
14  HG-2003014 2 /P Spring, Block
15 HG-70079 2 S  Block Assembly, Cylinder
16 HG-70082 2 /P Block Assembly, Cylinder
17  HG-50304 2 Shaft, Output (Motor)
18 HG-50552 2 /P Bearing, Thrust
19 741-0361 2 S Bearing, Ball
20 HG-2000022 2 /P Ring, Wire Retaining
21  HG-50329 2 /P Ring, Retaining
22 HG-50649 2 Retainer, Motor Bearing
23  HG-2000015 2 /P Guide, Slot
24  HG-50807 2 Arm, Trunnion
25 HG-9008000-0126 2 /P Seal, Lip
26  HG-50733 2 Arm, Control
27  712-0237 4 S Nut, Hex Lock, 5/16-24
28  HG-50426 2 Stud, Short, 5/16-24
29 HG-50281 2 Puck, Friction
30 HG-2003554 2 S Plate, Bypass
31 HG-2003555 2 Actuator, Bypass
32 HG-45074 2 /P Seal, Lip
33  HG-50270 2 Arm, Bypass
34 HG-44870 2 Ring, Retaining
35 HG-50002 4 /P Pin
36 HG-50016 6 Screw
37 HG-2000029 2 Spring, Charge Relief
38 HG-9001214-2500 2 Ball
39 HG-50578 2 /P O-Ring
40 HG-50331 2 /P Gasket
41  HG-44876 18 /P Screw, Self Tapping
42  HG-9005110-8700 2 /P Plug, Drain
43  HG-50273 2 /P Gerotor Assembly
44  HG-9004101-1340 2 /P O-Ring
45  HG-50260 2 Cover, Gerotor
46  HG-50095 4 Screw
47 HG-50651 2 Plate, Relief
48 HG-50653 2 /P Screw
49  HG-50650 4 Ring, Retaining
50 736-0371 2 /P Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 70

Z48

Lift Assist Spring

Za\
\““ //

7\
A\

u_N -W.luv ....r..i..i.

[Pun

,......HHNL..J...E

s IR
e EEONN U ALLIDAA YT 1 1) T L=
e LM TTTYE 111 LA
RSN OMWATTYST 1 11 Lk

SAECTINTIUMYTTI LT | T H/ LA
L DLAATTTL] 3L LA

== AN 1 H L LD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48 Page 62 of 70
Lift Assist Spring
Ref#  Part Number Qty S/P/F  Description
1 710-1207 2 /P Screw, Hex Cap, Special 5/16-18 x 3.5 GR5
2 711-0509 2 /P Insert, Spring, 5/16-18 Thrd
3 711-1059 2 Ferrule, .88 O.D. w/ .160 Dia. Shidr
4  712-0262 2 /P Nut, Hex Center Lock Jam, 3/8-24
5 712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
6 732-0772 2 Spring, Extension, 1.25 O0.D. x 11.5
7  736-0159 2 S  Washer, Flat, .349 x .879 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

w
@ &y

, 3 _m. . _:J
m H mm..mﬂ// \\\\\\\ mﬂ* \ MM/MHUHHVH\\\ L ™ Mw
r.m d M \ ///AI “' \\‘ Hmw
3 o “,/ |
(O] T 'ﬂ" o] //
[@)] Ny YN AN
e W /AU.. ] // AN
Dl .l(llll ,uuU/ ,/ \'
\\[ /ﬂﬂﬂ// //; /
X N N2 i
R P ™ o
Al W/
X O\ /
/7N /
/ \V, V/ ////// N / /
A/ /A N G N —
N/ /S @B I8/ & g
) / \\w\ /' w N IM & (@)
/. 1)/, RN
7N "/ 4 e o O
VYaR 1 VI S 8 )
\ A\ Ly / \\M M\\\ \\ b \ ’ \ N ™ et
\ / \\ \\ \ \ \\ Mﬁ Mmmw - llﬂﬂlll N\.. ..__W w
\\ v /S / /Sy . fo N\ N Y I~ V)
/LS ) ' ) %2, NP :,H. S Q.
/AN E S TN 7 )
x.nm\ / J \“\ { //A \\ \“u\mu buw\ /o "N \ \ wux‘ o Amumx
S R VA SN \ > 8 S\& =
AN \A / VR Y ” \ / b (@)
/' \ N
\\ /n. / /.\ ,/\\ \ A\/, Anywy,”.\wnu“huwu”” N\ ,.m_mm.m. \N.\ N© o © m
Mm \ v, / \\ \\ \\ \ //II L o /. \ <) S mmmmw ‘-% MM. I \ y
/ m./ /\ o Ny - \A \m \ 7§ \ “.1 ! / \
[ Y D Sy \Q YA /
\\ el 7N \ \ A @ \w ! w // I ', ) ... // ~ © / m
\ MN“ i \ \ \\AN W/ m / = ‘_ 1 4 \ / IVA vl. \ < V L[]
R [ RNG  'ed / \ N P
o ,r/ \\ JAN A“. ............. 2 .“u, ] / \ T \u,
/ / \Hmm‘MTI X.mﬂ% ) IMWIIAHHHHHMNW ..ﬂﬂﬂlv \ \ \ , \ /
B —\\ NG T =5 al o W\ VL /
/xy/ o lum.xP /\ Am / wv . ,.l,/ \ // / & , /
\\\ e e\ \,
MJ \v \' m“ \\\.._HNM / mm, ,Wmm / / \ @ //N// // ,! I~ , \\
x g T S m\- Z N Vo | N\ / 5 /
3 N WL \Y « & @ o © 5 AR Y /
o~ IfAnw,( \YIINIIIJ. /ﬂ // /J < \\
2 S~_ ./ /7 N\ NN /
< o ___ ™ mmv / \ /a, Ay_ .Lﬂ. \__ \
Ilr.Mw...l,mM m T \\ / ”I A \ <t \
e Vi, a4 W \ / /
Q W, & / \ \ ”[ \\ \ /
W _WW m / -mv _ \ , \ /7 /uv /7 3 \ \
%) AN\ X/ R /
© (! w\ /
< E SN\ /mum, By < /
N 4 NN A \N \\
8 ,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Lift System And Linkage

Page 64 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0257 1 /P Fork, Lift
2 603-0313 1 S  Shaft, Lift
3 603-0327 1 Handle Ass'y, Lift Includes Ref. No. 43;
CODE: 0498
4  603-0370 2 Link Ass'y, Pivot Includes Ref. Nos. 29 and 41
(2);
5 603-0401 1 S  Arm, Lift CODE: 0498
6 603-0422 1 S Bracket, Shaft Mtg LH includes Ref. No. 42;
CODE: 0498
7 603-0423 1 Bracket, Shaft Mtg RH Includes Ref. No. 42;
CODE: 0498
8 703-2621 2 Link, Adjustable Deck Lift
9 703-2772 1 Plate, Deck Height Adjustment CODE: 0498
10 703-2780 2 Link, Parallel Lift
11  710-0431 2 /P Bolt, Carriage, 3/8-16 x 1.5
12 710-0216 7 /P Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3011 1 /P Screw, Hex Cap, 3/8-16 x 2-1/4
14  710-3083 2 /P Screw, Hex Cap, 5/16-18 x 1.38 GR5
15  711-0642A 1 /P Button, Handle
16 711-0773 2 Link, Eye Bolt Adjustment
17  711-3266 2 S  Clevis Pin, w/ Detent Ball
18 712-0206 2 S Nut, Hex, 1/2-13
19 712-0290 1 /P Nut, Hex Center Lock, 7/16-14
20 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
21  712-3009 2 S Nut, Hex Center Lock, 5/16-18
22  712-3020 2 S Nut, Hex Insert Lock Jam 3/8-16
23  712-3056 2 /P Nut, Hex Jam, 5/8-18
24 723-0453 2 Link, Parallel
25  731-3158 1 /P Grip, Deck Lift Handle
26 732-3097 1 Spring, Compression
27  736-0287 4 S  Washer, Flat, .79 x 1.24 x .06
28  736-0300 1 S  Washer, Flat, .406 x .875 x .06
29  737-0280 3 S  Fitting, Grease
30 738-0183 1 S  Bolt, Shoulder
31 738-0380 2 S  Bolt, Shoulder
32 738-0507B 2 S  Bolt, Shoulder
33  738-3150 1 Bolt, Lift Handle Shoulder
34  738-3151 2 Bolt, Shoulder
35  747-3255 1 Rod, Parallel Link Front Mtg
36  747-3267 1 Rod, Lift Handle
37  747-3275 1 Rod, Connecting LH
38  747-3276 1 Rod, Lift Link
39 747-3286 1 Rod, Connecting RH
40  750-3200 3 Spacer, .448 x .688 x .673
41  741-0229 4 Bearing, Flange, 1.0 ID
42 741-0376 2 S Bearing, Flange, .75 1D x 1.0 OD
43  741-3081 1 Bearing, Sleeve, .75 x .875 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 70

Z48

Parking Brake And Linkage

o
7/
W
\ Y,
,__ N
PU/ N
o
&/,
#
r -
/ 7
/
\\,m,m““wmm“
A.w,,“.\
N %
/// Q) \\\
Ny \“
oL
A
\
w0

!

-

.mu \ (a0
o ” . L M\ \.1.\ <t
9/ /// A”.mw mn =
YK
\
A w,..; /_awmm,&..// = /
,,ﬁvw \ A“‘mu; vrr,//_ o /ﬂ/
v ¢ w @, @ //
\ ° / ™ . o //
™~ / \ WA [Fo] //
| A A o N\
— \
\K\“ .-\\\--‘ \\ \vy/ /M /ﬂ//
/ \
/\y '/ “\ ,A,“\ 2 ,”/ / /”/
, \ /\m,\ N—>
& /,, NAP“ /
|MWV uA ”/ o™
S / \\ /ﬂ o
A \H\mmmmnwwwﬂ // yﬂ J/
\ON\ T \ - X
N PA / B
& /6, s m-.,“m,,n h\%,/ﬁ.‘,,
// \ //\ Y 7 \\”\ \Mnnnunwv ~ mnwu“\,mu .yv\.‘\. ’
\/)Y/ g7 & S\
N/ Y%
o/ //\ LY/ o R ﬁ\m ,
SN NS A
0/ /N2 / ~ - “//A,f m mm ;
A= - AN E
A ; \KI&WVIJX‘ ~— ﬁm uu /VWVHH e o
& /4 °© oL
7 “\\A \ \ \km, LN - ,ﬁ-@mm@f .......... ®
(é AN 9 NN
X =952 ™y
\\ ) J 2 N
w ,/ wm m/_ k == \ W/ s
X m,m,/ \fw\@ / /”” ['
o N \S //W W\.llx\ “.w,mm ) ) . V ' A \
[ \‘m. )W An w__ O / \\ /
— h m W 4 \ \
IIIJ‘T@A\ _V””“”ﬂﬂ\ IWWY..VN!IYR ll \\ /
W\ /lwu? .,,.\ m‘ ——————
\ { // o
mﬂ_ -lll..iln./ s W Ty \ 7/
VUHHHHUnmnV / WIHH” 1@ D W \

Amuu\.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Parking Brake And Linkage

Page 66 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0461A 1 S  Shaft, Park Brake Pedal
2 703-2806 1 Bracket, Pedal Mounting
3 703-2807B 1 S  Bracket, Foot Pad Mounting
4  703-2856 1 Bracket, Park Brake
5 703-2857 1 Bracket, Rod Retainer
6 703-3073 1 Plate, Support
7 703-3074 1 Bracket, Brake Rod Stop
8 703-3076 1 Plate, Brake Link
9 710-0134 5 /P Bolt, Carriage, 1/4-20 x .62
10 710-3168 2 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
11  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
12 711-1088 1 Pin, Clevis, 1/4 x 6.65
13 711-3357 2 S Ferrule
14  712-0314 4 Nut, Hex Jam 1/4-28
15 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  714-0104 4 S  Pin, Internal Cotter
18 714-0127 1 /P Pin, Cotter, 1/16 x .75
19 714-3004 1 Pin, Cotter, 3/32 x 1.25
20 715-0120 2 S  Pin, Spiral, 3/16 x 1.0
21  718-3090 2 Arm, Brake
22  731-3165 1 S  Lever, Park Brake Engagement
23  732-0463 2 S  Spring, Extension, .75 O.D. x 5.0
24  732-0800 2 Spring, Extension
25  732-0857 1 Spring, Extension, 5 O.D. x 2.25
26  735-0251 1 Foot Pad Brake
27  736-0160 3 S  Washer, Flat, .536 x .930 x .05
28  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
29  738-0137A 1 S  Bolt, Shoulder, .340 x .285:1/4-20
30 741-0324 4 S Bearing, Hex Flange, .506 I.D.
31  747-3266A 2 /P Rod, Brake
32 747-3272 1 Rod, Park Brake Retaining
33  747-3284 1 Rod, Hydro Pump Release RH
34  747-3293 1 Rod, Park Brake
35 747-3317 1 Rod, Park Brake Support
36 747-3318 1 Rod, Brake Connecting
37 747-3284 1 Rod, Hydro Pump Release LH Mfg Date
1F307G9 and before
747-3363 1 Rod, Hydro Pump Release LH Mfg Date

1G017G9 and after

WWW.mymowerparts.com



Page 67 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

\
\ o ©
\ \1 2
\A \\ /,
,(ﬂ_ / «w mm. ,/
/ N \
\ jTT T T /.m - \,
/ o - == | i%(
/ N\ WG .
/,, Te\ e -
\ \ 1\ == rf z _in/ Q
\ \..u-.. ~ / Vo = 40 \ N O
/,.” k.\ / ,ﬂL.VT “\ P ,wv ’ ﬁ_ Wi ] V)
M\ / \ m\\ \.A“. i V/ [! v/ ) N +
AN SR VA QA 3
5/ .-.,,V 0 @ ANW NONC N O
‘ A N "
{ \A \_%_/ B, ot // \/ N Nu
. | et 1)t /- -Y// o (e /x @“ . W
B YN, ®
A\ AR N\ Vs =
- -/-,” /. nT o 4 @m il 2350 g <
/ \ "~
o _/ / nv \ \ nm. o 3 L\ d(v \\ /uv. @ A m
.m // e \ - / \‘ " .\\ \\\\ ) b \ -
0 \ Sy = --—---
: \ VT S W
0 - /
P - /
(o] o
- L ,M N
A” \ ] \
..Mm, /, \ /”‘__\\“,u._nnw,mr /LHH N_ V
> \ .n,‘-,,.m - %_“m..-‘u@
hmu /._mummu \,N\ .wnwx\
o / /
0 / /
0 \ \
= / /
s / /
& 3 /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Seat Assembly Mfg. 4-19-98 & Before

Page 68 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg
3 603-0470 1 S  Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



Page 69 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

/
\\ < ©
/ 2
\ \ \
.mv_ \\ 4] mmw ,,/
‘\ — - |...”v7 — .” //
/ \ N
/ o cwmuuv.i SO i.w
/l < © / | X \_\ m
== E (& A\ S
\ \.“Hﬁ.. ~ _ / /T = AP ./_ Y2 4
/ \ / h.vv.a / ' , ﬁ \! M S
AR\ SRV AR\ VLT %
/ /.,, \\An. V/ [! v _ \ w
i \N |w, 4 w,,. (o} Rmnl...v Lf\ A \ gN/// /Hmm/ p
) ‘mw\ \\VM ) AN 7 . //.3 q
\A / _y e / i e )
.\ _A” Py ”,\ w VAN W
TN W o 3
MY oA ~
” — - |/|/”~ = mw... )] = \m > p ﬁt‘t \ ﬁuJ.ml nun\ ..i.aN”f y
SR V \ a o \ é \\ S ,, =
) \ \o. { \‘ ) \\\\ v \ -
£ \ \ N o 1, [ o A
M NI ) S
3 = /
S o
~ , —
A__” L/ \ M / ] ///
o / \ ”__\\“,u._n“w,mr W _ V
= \ N\ '
\ o\~ Awax...\\uu_\
) / \IIM W \\\\\\ “ -
hmu /._mummu \,N\ .wnwx\\
@ / /
0 / /
) \ \
" / /
3 /
& g /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48

Seat Assembly Mfg. 4-20-98 & After

Page 70 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



